MODULE, PUMP/MOTOR, FIXED DISPLACEMENT, LOW

5
m
<

PP OO~NOODAWNER

12

14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37

VOLUME
REPLACEMENT PARTS

063-0171-974

DESCRIPTION

Pump, Fixed Displacement
Motor

Generator, Feedback
Sensor, External

Wheel, Magnet

Weldment, Platform

Bracket, Motor Mount
Shield

Pulley, Large

Pulley, Small

Pulley

Pulley

Belt, Timing

Key, Square

Seal, Dust

O-Ring

Screw, Pan Head 10-32 x 1/2”
Set Screw 6-32 x 1/8”

Cap Screw 4-40 x 1/4”
Screw, Pan Head 6-32 x 1/4”
Hex Head Bolt 5/16-18 x 3/4”
Hex Head Bolt 1/4-20 x 5/8”
Star Washer #10 External
Lock Washer 5/16”

Flat Washer 1/4”

Lock Washer 1/4”

Flat Washer #10

Star Washer #6 External
Hex Nut 10-32

Hex Nut 5/16-18

Hex Nut 5/8-18

Cable Clamp

Screw 10-32 x 17

Lock Washer #10

Washer #10

Vacuum Switch

Fitting, Bushing

RAVEN PART #
063-0171-967
063-0159-666
063-0159-784
063-0171-669
063-0171-972
116-0159-477
107-0171-335
116-0159-480
107-0159-640
107-0159-639
019-0159-399
321-0000-309
321-0000-310
107-0159-555
218-0159-433
219-0003-126
311-0007-012
311-0015-335
311-0068-003
311-0004-006
311-0052-103
311-0050-202
313-4000-010
313-1000-019
313-2300-010
313-1000-016
313-2300-008
313-4000-004
312-1002-026
312-1001-034
312-1002-032
435-3002-017
311-0002-046
313-1000-013
313-2300-008
063-0171-035
333-0003-066

054-0159-195
10/01 REVD

Sheet 1 of 2



054-0159-195
10/01 REVD
Sheet 2 of 2



